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Test method: LST EN 12667:2002 Thermal performance of building materials and products -
Determination of thermal resistance by means of guarded hot plate and heat flow
meter methods - Products of high and medium thermal resistance.

(number of normative document or test method, description of test procedure, test uncertainty)

Product: Expanded -clay, of 0/4 mm fraction. Dimensions 600 x 600 mm, thickness 100.46mm.

(name, description and identification details of a specimen, information submitted by the customer)

Customer: LJSC .Plant of Expanded-Clay Gravel Novolukoml®, 1 Krupskoye Highway,
* Novolukoml, 211162 Chashniki District, Vitebsk Region, the Republic of Belarus

(name and address}

Manufacturer: _JSC .Plant of Expanded-Clay Gravel Novolukoml”, 1 Krupskoye Highway,
Novolukoml, 211162 Chashniki District, Vitebsk Region, the Republic of Belarus

(rame and address)

Test results:

Name of the indicator and unit Test method Test result — mean value Ext_ended

‘ uncertainty of test
Thernzl coudustiny s, LST EN 12667:2002 0.105 + 0.000440
W/(m-K) ‘
Moisture state: dry Declared density: 590 kg/m?

Notes 1) The expanded uncertainty is calculated by multiplying the sum of the standard uncertainty by the coverage factor k <
2, which, in the case of a normal distribution, corresponds to a confidence level of 95%. The standard uncertainty is calculatdd

according to EA-4/02.

Environmental conditions temperature 9.96 °C; Average temperature
during the test: relative humidity 32.1 % of samples: 10.00°C
Maintenance temperature 23°C; relative

Dimensions of samples: 0.6 x 0.6 m; thickness 0.100m  conditions of samples: humidity 55 %; duration 48 h

Samples selected: Customer, 2021-02-25

Specimen delivery date:  2021-04-15 : Date of testing: 2021-04-24
Tested at: Laboratory of Building Physics, Institute of Architecture and Construction of Kaunas
University of Technology
(rame and address)
Testing Heat flow meter apparatus (one sample symmetrical heat flow meter) No. 1/99
facility: according to ISO 8301

Additional information:

The head of laboratory K. Banionis
(approves the test results) / RESD% 1ame)
Tested by ng
(technically responsible for testing) A(n; sul‘(la.h?c)
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Notes on publication — no part of this dcmument may be photowplaj raproduced or tram ?
written consent of the Laborzetory of Building Physics.

Tunelio str. 60. LT-44405 Kaunas, Lithuania tel. +370 37 350799, e-mail: statybine.fizika@ktu.It




OAO «3aBoj KepaM3UTOBOTO IpaBKs I.HOBOTYKOMIIEY
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MPOTOKOJI UCHIBITAHUAM Ne 25
oT «27» anpens 2021r.
Ha 3 crpanumax ctp. Ne 1

3axaszuuk u ero aapec: OAO «3aBox kepaM3uTOBOro rpasks r.HOBOIYKOMIIEY
HanmeHoBaHHE NPOAYKIHUH: KEPAM3UT

THIIA, ycTanaBIMBaolHie TpeGOBaHHA K MOKA3aTeIsIM 00beKTa HCILITAHHHH:

I'OCT EN 14063-1-2015. Marteprans! TeIIOM30/SILMOHHEIE A 3MaHHN M COOPYKEHHIA.
Kepam3ut. Yacts 1. TexHudeckue ycIoBus.

THITA, ycranaBiHBaloliHe TPeGOBaHHA K METOAAM HCNLITAHHIA:

F'OCT EN 14063-1-2015. MaTepuans! TEILIOH30JISIHOHHBIC I 30aHUNA H COODPYKEHHH.
Kepamzur. Hacts 1. Texuudeckue ycaoBus.

IIpunoxenne A. OnpeneneHue HOMHHATBPHOIO 3HAYEHHUS TEIUIONPOBOJHOCTH
HanmenoBaHHe opraHu3aliii, NPoBoauBIIeil oTGop npob:

OAO «3aBog kepamM3HuTOBOTO IpaBus I.HOBOIyKOMIIE» B IPHCYTCTBUE SKCIIEPTOB-
aynuropos 1o kadectBy PYII «MucTuTyT BemtHAKC»

Mata ot6opa mpob: 25.02.2021r.

Hcnpitanus nposoamnuck: Kaunas University of Technology Institute of Architecture and
Construction/ Laboratory of Building Physics. Tunelio str.60, LT — 44405 Kaunas, Lithu-
ania.

Hara npoBenenus ucneitanuit: 15.04.2021r.— 24.04.2021r.



IIpotokon nenerragmi Ne 25 o1 27.04.2021r. ctp. Ne 2

PE3VJIbTATHI OIIPEJEJEHUM
HOMHHAJBHOTO 3HAYECHHHA TENJOMPOBOAHOCTH
O6o3nayenne npoobI:

1 Kepamsur dpakuus 0/4 mm
N Acpen AMMH K
24 0,106 0,0966 1,710

PacueT (Ai - Acpea 1 B3ATO B KBagpar)

23 Ai PesynbTart Cymma OeneHue

1 0,1080 0,000004 0,000412 |  0,000018

2 0,1050 0,000001

3 0,1060 0,000000

4 0,1080 0,000004 s=| 0004232 |

5 0,1080 0,000004 ;

6 0,1060 0,000000

7 0,1060 |  0,000000 . Mror:| 0113 |
— 8 0,1130 0,000049
g 9 0,1060 0,000000

10 0,1140 0,000063

11 0,1091 0,000009

12 0,1090 0,000009

13 0,1099 0,000015

14 0,1082 0,000005

15 0,1079 0,000003

16 0,1081 0,000004

17 0,1060 0,000000

18 0,0966 0,000089

19 0,1010 0,000025

20 0,1040 0,000004

21 0,1020 0,000016

22 0,0970 0,000082

23 0,1010 0,000025

24 0,1050 0,000001

— N — KoM4ecTBO HCTbITAHUIH
AcpenHee - cpejiHEe 3HAYEHHE TeILIONPOBOAHOCTH
A MEHUMaIbHOE — MHHUMAJIBHOE 3HAYEHHE TEILIONPOBOAHOCTH
K- koa(duuuenT, 3aBucAIIni OT KOIHYECTRA MOIYYeHHEIX Pe3yIbTaTOB HCITEITAHMIA
Al — i-0€ 3HaYEHUE TETUIOPOBOIHOCTH
S).— OLIEHOYHOE 3HAYEHHE CPETHEKBAIPATHYHOTO OTKIOHEHHS TEMIONPOBOTHOCTH
Ap — HOMHHAJIBHOE 3HAUEHHUE TETIONPOBOJHOCTH

Tennonposognocts hpakmum 0/4 mm = 0,113B1/(M-K)



IIporokon uensrtanmit Ne 25 ot 27.04.2021r. cTp. Ne 3

PE3YJIbTATHI OIIPEJNEJEHANA
HOMHHAJBHOTO 3HAYCHHUSA TCIJIONMPOBOAHOCTH
O0o3HaveHHe NPOObI:

2.Kepamzut dpaxmms 4/10 Mm
N Ncpepg Imuten K
24 0,0887 0,0810 | 1,710

Pacuer (Ai - \cpea v B35iTO B KBafpar)

Ne
onbiTa | JluTas PesynbTaTt Cymma | OerneHue
1 0,0910 0,000005 0,000203 | 0,000009
2 0,0870 0,000003
3 0,0900 0,000002
4 0,0890 0,000000 - 8=
5 0,0900 0,000002
6 0,0880 0,000000
7 0,0890 0,000000 WUtor:
8 0,0880 0,000000
9 0,0900 0,000002
10 0,0890 0,000000
11 0,0904 0,000003
12 0,0906 0,000004
13 0,0912 0,000006
14 0,0861 0,000007
15 0,0858 0,000008
16 0,0902 0,000002
17 0,0850 0,000013
18 0,0915 0,000008
19 0,0920 0,000011
20 0,094 0,000029
21 0,091 0,000005
22 0,0810 0,000059
23 0,0830 0,000032
24 0,0850 0,000013

Temnonposoaaocts Gpaxuuu 4/10Mmm = 0,094 Br/(m-K)
VICITBITaHuS 10 ONpEIeIeHHIO TEIIONPOBOAHOCTH I1poBeieHsl : Kaunas University of Technolo-
gy Institute of Architecture and Construction, Laboratory of Building Physics. Tunelio str.60, LT
— 44405 Kaunas, Lithuania, mpotoxkosst Ne 043 SFL/21 EN ot 23.04.2021r, Ne 044 SFL/21 EN
0T 26.04.2021r. mpunararorcs.
3akmouenue: coorsercTByeT Tpeboanusim 'OCT EN 14063-1-2015.

Pe3yJbTaThl HCIBITAHMIN PACIPOCTPAHIEOTCS TONBKO HA HCIBITAHHBIE IPOOEL.

[IpoTokon mOArOTOBUI:

Texnuk-1abopadr é %%@/ 10.A . Jlpo3n
(1OIKHOCTB) ( UCB) ®1O

HpOTOKOJI TIPOBCPHITL:

Havasuauk MJI W T.JI.Jlo6poBonsckas

(IOMKHOCTB) (Héﬂnﬁcub) [0)5(0
ITporokon obopMIIeH Ha 3-X CTPaHULAX B 1-M 9K3eMILIApE:
1 ox3. UJI «OAO «3aBoj kepamM3uTOBOTO I'paBus I. HoBomyKoMITE»
BocmpousseieHne IPOTOKOJIA BO3MOXKHO TOMBKO B IIOJTHOM 00LEME B ¢ MUCEMEHHOTO
paspelieHus HadyalbHIKa JabopaTopuu




